
+-------------------------------------------------------------- COMPOSICION QUIMICA ---------------------------------------------------------------+

COLADA      ESPECIFICACION                 C        MN       P        S        SI       CU       CR       NI       MO       ALT      V        NB/CB    TI

154762      ASTM A36/ASME SA36 ED04 AD04.  0.174    0.550    0.015    0.012    0.108    0.030    0.020    0.030    0.006    0.041    0.003    0.001    0.002

254952      ASTM A36/ASME SA36 ED04 AD04.  0.180    0.500    0.022    0.007    0.128    0.030    0.020    0.030    0.005    0.039    0.004    0.001    0.003

254953      ASTM A36/ASME SA36 ED04 AD04.  0.180    0.490    0.012    0.006    0.119    0.020    0.010    0.030    0.005    0.043    0.002    0.001    0.002

+-------------------------------------------------------------- PRUEBAS AL PRODUCTO ---------------------------------------------------------------+

COLADA          PCHON.          NO.PLACA        ESPESOR(Plg.)   L.ELASTICO      R.TENSION       %ELON.          T.ELONG.

154762          3110            15400741        0.6250          42.909(KSI)     60.214(KSI)     28(%)           8

154762          3160            15410401        0.6250          48.265(KSI)     64.153(KSI)     26(%)           8

154762          4020            15401061        0.3125          50.209(KSI)     70.292(KSI)     28(%)           8

154762          4040            15401101        0.3125          51.271(KSI)     71.456(KSI)     26(%)           8

254952          4020            15400521        0.5000          45.504(KSI)     65.365(KSI)     26(%)           8

254952          4040            15400801        0.3125          51.072(KSI)     71.581(KSI)     27(%)           8

254952          4080            15400811        0.3125          51.259(KSI)     71.440(KSI)     28(%)           8

254953          4010            15400511        0.5000          41.687(KSI)     60.927(KSI)     27(%)           8

254953          4020            15400501        0.5000          41.816(KSI)     58.596(KSI)     26(%)           8

254953          4040            15400971        0.3125          50.188(KSI)     70.062(KSI)     25(%)           8

+-------------------------------------------------------------- PRODUCTO EMBARCADO ---------------------------------------------------------------+

COLADA          PCHON.          NO.PLACA        ESPESOR(Plg.)   ANCHO(Plg.)     LARGO(Plg.)     NORMA                          PEDIDO          PARTIDA

154762          4020            15401061        0.3125          96.0000         240.0000        A-6                            B2669           000030

154762          4020            15401062        0.3125          96.0000         240.0000        A-6                            B2669           000030

154762          4020            15401063        0.3125          96.0000         240.0000        A-6                            B2669           000030

154762          4040            15401102        0.3125          96.0000         240.0000        A-6                            B2669           000030

154762          4040            15401103        0.3125          96.0000         240.0000        A-6                            B2669           000030

254952          4190            15401011        0.3125          96.0000         240.0000        A-6                            B2669           000030

254952          4190            15401012        0.3125          96.0000         240.0000        A-6                            B2669           000030

254952          4190            15401013        0.3125          96.0000         240.0000        A-6                            B2669           000030

254953          4030            15401003        0.3125          96.0000         240.0000        A-6                            B2669           000030

254953          4040            15400973        0.3125          96.0000         240.0000        A-6                            B2669           000030

254953          4050            15401151        0.3125          96.0000         240.0000        A-6                            B2669           000030

254953          4050            15401152        0.3125          96.0000         240.0000        A-6                            B2669           000030

254953          4050            15401153        0.3125          96.0000         240.0000        A-6                            B2669           000030

254953          4070            15401141        0.3125          96.0000         240.0000        A-6                            B2669           000030

254953          4070            15401142        0.3125          96.0000         240.0000        A-6                            B2669           000030

254953          4070            15401143        0.3125          96.0000         240.0000        A-6                            B2669           000030

254953          4090            15401131        0.3125          96.0000         240.0000        A-6                            B2669           000030
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+-------------------------------------------------------------- PRODUCTO EMBARCADO ---------------------------------------------------------------+

COLADA          PCHON.          NO.PLACA        ESPESOR(Plg.)   ANCHO(Plg.)     LARGO(Plg.)     NORMA                          PEDIDO          PARTIDA

254953          4090            15401132        0.3125          96.0000         240.0000        A-6                            B2669           000030

254953          4090            15401133        0.3125          96.0000         240.0000        A-6                            B2669           000030

254953          4110            15401121        0.3125          96.0000         240.0000        A-6                            B2669           000030

254953          4110            15401122        0.3125          96.0000         240.0000        A-6                            B2669           000030

254953          4110            15401123        0.3125          96.0000         240.0000        A-6                            B2669           000030

254953          4120            15401051        0.3125          96.0000         240.0000        A-6                            B2669           000030

254953          4120            15401052        0.3125          96.0000         240.0000        A-6                            B2669           000030

254953          4120            15401053        0.3125          96.0000         240.0000        A-6                            B2669           000030

254953          4130            15401111        0.3125          96.0000         240.0000        A-6                            B2669           000030

254953          4130            15401112        0.3125          96.0000         240.0000        A-6                            B2669           000030

254953          4130            15401113        0.3125          96.0000         240.0000        A-6                            B2669           000030

254953          4140            15401071        0.3125          96.0000         240.0000        A-6                            B2669           000030

254953          4140            15401072        0.3125          96.0000         240.0000        A-6                            B2669           000030

254953          4140            15401073        0.3125          96.0000         240.0000        A-6                            B2669           000030

254953          4150            15401081        0.3125          96.0000         240.0000        A-6                            B2669           000030

254953          4150            15401082        0.3125          96.0000         240.0000        A-6                            B2669           000030

254953          4150            15401083        0.3125          96.0000         240.0000        A-6                            B2669           000030

COLADA          PCHON.          NO.PLACA        ENTREGA         PED.CLIENTE

154762          4020            15401061        1000690450      1

154762          4020            15401062        1000690450      1

154762          4020            15401063        1000690450      1

154762          4040            15401102        1000690450      1

154762          4040            15401103        1000690450      1

254952          4190            15401011        1000690450      1

254952          4190            15401012        1000690450      1

254952          4190            15401013        1000690450      1

254953          4030            15401003        1000690450      1

254953          4040            15400973        1000690450      1

254953          4050            15401151        1000690450      1

254953          4050            15401152        1000690450      1

254953          4050            15401153        1000690450      1

254953          4070            15401141        1000690450      1

254953          4070            15401142        1000690450      1

254953          4070            15401143        1000690450      1
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+-------------------------------------------------------------- PRODUCTO EMBARCADO ---------------------------------------------------------------+

COLADA          PCHON.          NO.PLACA        ENTREGA         PED.CLIENTE

254953          4090            15401131        1000690450      1

254953          4090            15401132        1000690450      1

254953          4090            15401133        1000690450      1

254953          4110            15401121        1000690450      1

254953          4110            15401122        1000690450      1

254953          4110            15401123        1000690450      1

254953          4120            15401051        1000690450      1

254953          4120            15401052        1000690450      1

254953          4120            15401053        1000690450      1

254953          4130            15401111        1000690450      1

254953          4130            15401112        1000690450      1

254953          4130            15401113        1000690450      1

254953          4140            15401071        1000690450      1

254953          4140            15401072        1000690450      1

254953          4140            15401073        1000690450      1

254953          4150            15401081        1000690450      1

254953          4150            15401082        1000690450      1

254953          4150            15401083        1000690450      1

   ENVIAR LOS CERTIFICADOS DE CALIDAD POR ESTAFETA

+-------------------------------------------------------------- FIN DE DATOS ---------------------------------------------------------------+
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